Application Document

for

PREQUALIFICATION OF ENGINEERING,
PROCUREMENT AND CONSTRUCTION (EPC)
CONTRACTORS FOR DRINKING WATER
SUPPLY SCHEMES IN MALAWI

Export-Import Bank of India
Date: December 03, 2021



INVITATION FOR PREQUALIFICATION OF EPC CONTRACTORS FOR
GOVERNMENT OF INDIA LINE OF CREDIT (LOC) PROJECT

The Export-Import Bank of India [hereafter Exim Bank, or the Bank], on behalf of
the Government of India (GOI), extends from time-to-time, concessional credit
facilities under the Indian Development and Economic Assistance Scheme (IDEAS)
to overseas governments / their nominated agencies in developing countries for
financing projects involving procurement of goods, civil works, consultancy and
[...]
balancing tank, a Clear Water Pumping Station has been designed to convey water
to reinforced concrete distribution tanks of Total Storage capacity 5640 m3. For 15
Km of Water Transmission mostly ductile iron and uPVC pipes will be laid and 25
Km of new distribution pipe network of pipelines of size 350mm to 100mm will be
installed. -Prepaid water meters shall be installed. The following will therefore result
upon implementing Mwanza Water Supply Project.

e Raw Water Intake and Treatment plant of Capacities increased from 695m3 /
day to 15,000 m3/day;
e Storage capacity increased by 5640 m3;




Part I: Scope of EPC

3.2

15 Km of Water Transmission pipe laid;

25 Km of new distribution pipe network installed;
Prepaid water meters installed;

Data collection and monitoring system installed;
Non-Revenue water reduced from 29% to 25%

Liwonde - Balaka

The main objective of the project is to upgrade and expand the existing Liwonde Water
Supply systems so that the systems will have adequate capacity to provide the
communities in the areas with adequate potable water in some parts of Balaka District,
improved hours of supply and increased water supply coverage by reaching out to
unserved areas. The specific objectives of the project are:

e To upgrade pumping capacity at Liwonde;

e To provide water storage for the schemes;

e To rehabilitate and upgrade the water supply distribution networks for the
schemes. (To increase water supply coverage).

The following components will be undertaken in the proposed project:

Intake Works and Raw Water Mains Works
This component shall cover the following aspects:
e Installation of raw water pumps at Lake Malombe;

e Raw water pumping main for 350mm DI pipe and uPVC pipes approximately
12km.

Water Treatment Works, Pumping Station and Storage Reservoirs

This component shall cover the following aspects:

e Construction of 15,000 m3 water treatment plant comprising of an aeration
chamber flocculation basin, clarifier, rapid gravity filter each capable of
transmitting 15,000 m3 /day and construction of backwash water tank.

e Installation of 2 air blowers

e Construction of 4 Storage Tanks Total Capacity 250 m3

Distribution Mains
e Construction of 120km distribution Pipeline Network of Pipes Diameter 300mm
to 40mm as follows: 61.6 Km for Liwonde and 23.2km Balaka.

Construction of Ancillary Buildings

e Construction of chemical dozing and pumping building

e Construction of 1No. office blocks at Changali in Balaka, ,

e Construction of Three-Bedroomed Houses to be housed within Office Block
Premises as follows:

Establishment of New Water Supply Centres

Project Components
The following components will be undertaken in the proposed project:-

Intake Works and Raw Water Mains Works - this component shall cover the following
aspects:
e Hydrogeological Surveys, Drilling, Development, Testing & Equipping of
Boreholes, minimum depth of 100m with 200mm hole diameter, as follows:
Fatima - 3; Migowi - 6; Ulongwe - 6; Thondwe - 6

10



Part I: Scope of EPC

e Construction of an Intake and installation of submersible pumps in Shire River
for Zalewa Water Supply Scheme.

Water Treatment Works, Pump Stations and Storage Reservoirs - this component
shall cover the following aspects:

e 1,500 WTP for Zalewa comprising construction of a Clari-flocculator capable
of flocculating flow of 65m3/hour , construction of Pressure Filters to deliver
65m3/hour , construction of 20m3 backwash water tank

e Installation of 2 air blowers (Zalewa)

e Construction of Storage Tanks Total Capacity 6000 m3 as follows: 500 m?
Reinforced Concrete Tank at Fatima; 3000 m3 Reinforced Concrete Tank at
Migowi;1,000 m3 Reinforced Concrete Storage Tanks at Thondwe; 500m?3
Pressed Steel Elevated Steel Tanks at Ulongwe; 500m?3 Elevated Pressed
Steel Tank at Zalewa.

e Construction of a chemical dosing house and accessories, as follows: Fatima
1, Migowi 1, Ulongwe 1, and Thondwe 1)

e Construction of office blocks in Fatima Migowi , Thondwe Ulongwe and
Zalewa)

e Construction of a booster pump station and accessories at Zalewa

Transmission and Distribution Mains

e Construction of 43.5km Transmission Mains of Pipes Diameter 200mm to
110mm as follows: 6 Km at Fatima; 15 Km at Migowi; 11 Km at Thondwe; 5.5
Km Ulongwe; and 6Km at Zalewa).

e Construction of km Distribution Pipeline Network of Pipes Diameter 300mm to
63mm as follows: 13.084 Km at Fatima; 23.974 Km at Migowi; 25 Km at
Thondwe; 12 Km at Ulongwe and; 15 Km at Zalewa).

Construction of Ancillary Buildings
e Construction of Three-Bedroomed Houses to be housed within Office Block
Premises as follows: (Migowi 6,Fatima, 3,; Mwanza,3; Ulongwe, 3; Thondwe
3 and Zalewa, 3)

3.3 Site data and other information for Southern Region Water Board Projects

Fatima town is one of the fast growing centres in Nsanje District in the Southern Region of
Malawi. The centre can be accessed through East Bank Road from Thabwa and Thyolo
Thekerani Muona Makhanga Road. The center is located on latitude 16 25'9.85"” and
longitude 3510'17.95"” and has a mean elevation of 100 meters above sea level. Fatima
Market Centre is administered by Nsanje District Council and it is in the area of T/A Mlolo
in Muona. At present, the centre has a number of social, cultural and commercial
infrastructure and facilities that provide services to the population at the centre and the
surrounding areas. The facilities include Trinity Mission Hospital, Trinity College of Nursing
and Midwifery, Fatima Community Day Secondary School and Primary School, Churches
and Mosques, Market Center, ESCOM Office, World Food Programme Food Relief Office,
ADMARC and Police Post.

11



Part I: Scope of EPC

FATIMA Legend
Wiite s descrition far your mag ¥ Fatims Market
* Muona

Google Earth
Fatima Locality

Zalewa market centre is located in Neno district. It is in Neno south. It is 50 km north of
Blantyre City Centre. The market centre is along Blantyre - Lilongwe via Zalewa M1 road
and Blantyre — Mwanza M6 road junction. It is in the area of T/A Symon It is also on the
banks of Shire River which borders Blantyre and Neno districts. Its coordinates are 34° 50'
east and 152 36' north. Its mean elevation is 421masl. Figure 1 shows Zalewa’s Google
Earth locality.

Zalewa ocality

Ulongwe is an upcoming market centre in Balaka District in the Southern Region of Malawi.
The centre lies midway between Zomba City and Mangochi Town along M3 road from
Liwonde to the Lakeshore District of Mangochi. Its coordinates are 35° 12' east and 142 50'
north and has a mean elevation of 535 m above sea level. Ulongwe Market Centre is
administered by Balaka District Council and it is in the area of T/A Kalembo. At present,

12



Part I: Scope of EPC

the centre has a number of social, cultural and commercial infrastructure and facilities that
provide services to the population at the centre and the surrounding areas. The facilities
include a police unit, a health centre, post office exchange control room, rest houses,
Roman Catholic Mission, schools both public and private, shops just to mention a few.
Ulongwe is one of the growing centres in the area.

Google Earth

Ulongwe Locality

Migowi is found Phalombe District along Phalombe Chiringa tarmac road in the Southern
region of Malawi. It is located between latitude 152 43’ 8.46"" and longitude 35241’ 11.11"
East and the mean altitude of Migowi is 708m. Distance from Phalombe District
Heardquarters is 10km. Distance the capital city Lilongwe to Migowi is km and its distance
between the commercial city Blantyre to it is 91 km. Migowi is in the area of Traditional
Authority Kaduya. Migowi is situated at the foot of Michesi Hill an off shot on the north of
Mulanje Mountain.

Google Earth

Migowi Locality

13



Part I: Scope of EPC

Mwanza Town is found in Mwanza District along at the Western Boarder with Mozambique.
It is located between latitude 152 36’ 34.71"'S and longitude 342 31’ 20.82"" E and the
mean altitude of Mwanza is 685.8m. Distance from Blantyre City is 150km. Mwanza Town
is in the area of Traditional Authority Kanduku. Mwanza is situated at the southern end, of
the Kirk Ranges which stretch to as far as Dedza District.

Mwanza Locality

3.4 Construction of a New Water Source on Shire River and Associated Infrastructure

The project proposes to augment the existing facilities by constructing the following works
designed to satisfy the future water demands. The components of the work have been
packaged into two lots which shall ultimately form two contracts with minimal interface.
The summarized scope includes but not limited to following:

Lot 1 (Contract 1): Intake and Raw water

v" New Intake works at the Shire (coarse screens, Lift pumps, Sedimentation tanks,
Raw water pumps, bulk electrical supply 11kV and ancillary electrical installation,
staff housing, etc.), overall design capacity of 299 MLD;

v' raw water transmission main, 4.5 km long overall design capacity 299 MLD (2040),
from the new Intake to Walker’s Ferry, with a 4m wide permanent access road;

v DN90 HDPE village supply pipeline, 4.5km long, from Walker’s Ferry WTW Clear
water tank to Intake, with associated local elevated pre-fabricated service
reservoirs and public water points — detail design by the contractor;

v' 4.0 m wide all-weather Access road connecting the Intake and Walker’s Ferry WTW,
with a 30m fabricated steel panel bridge across the Lirangwe river.

Lot 2 (Contract 2): — Water treatment works, Pump stations and Transmission mains

v Water treatment plant, design output of 75 MLD (chemical conditioning,
coagulation, clarification, clarification in flat-bottom sludge blanket clarifiers,
filtration with dual-media rapid gravity filters, disinfection by gaseous chlorine,
sludge thickening and drying, 15 ML clear water storage, 33kV bulk electrical
supply);

v' Clear water pumping station from Walker’s Ferry WTW to Chileka, design capacity
75 MLD at 410 mWG (2030) and designed for expansion to 134 MLD at 390 mWG
(2040);

v' Pump station and equipment at Walkers Ferry

v Clear water transmission main between the WTW and Chileka, DN1200 steel,

14



Part I: Scope of EPC

26.7km long;

Clear water tank with 4.5 ML storage capacity at Chileka,

Rehabilitation of the access road (public) adjacent to the treated water transmission
main between Walker’s Ferry and Chileka;

AN

Detailed description of scope of the project components is as follows:

3.4.1 Intake works

The existing intake on the Shire River, just upstream of the Nkula hydroelectric barrage, is
prone to severe siltation and was out of service for almost 1 week in early 2015 following
the floods that caused the closure of the hydroelectric scheme. This poses a potential
threat to water availability in the Blantyre supply area if similar events occur in future. To
eliminate this threat, a new Intake will be constructed at Mandiwa, 4.5km upstream of
Walkers Ferry Plant, which will be free from both the influence of the barrage operations
and siltation. The intake, proposed to be located on the outside of a slow bend on the river,
is a protected side intake which draws-off the better quality water from the upper levels of
the streamflow. The new Intake is designed to abstract sufficient water to serve the peak
2040 demands.

The Intake will have a design capacity of 290 MLD, for the forecast peak 2040 flows serving
both the existing Walker’'s Ferry WTW and the proposed expansion works. The Intake will
provide screening (to remove large solids) and sedimentation (to remove smaller
suspended solids, down to 0.1mm equivalent diameter). Submersible, solids-handling Lift
pumps will raise the screened water, discharging into the horizontal-flow sedimentation
tanks and thence to the Raw water pump station. The pumping plant has been designed
for the 2040 flows and is planned to be fully developed in the first phase of the project
except for a few components such as pumps, some of which will be added later during the
second phase of the project for economic reasons. The sludge from the Sedimentation
tanks will be returned directly to the river or directed to a Sludge lagoon with the
supernatant discharged to the river.

The bulk electrical supply will be an overhead 33 kV line from the ESCOM sub-station, with
transformers to step-down this voltage to the principal operating voltages of 3.3 kV and
0.4 kV. Staff housing will be provided on site to accommodate the operating personnel.
The entire site, covering 1.5ha, will be enclosed by security fencing. All structures within
the Intake site susceptible to flood damage are designed to be above the predicted level
of the 100-year flood.

3.4.2 Raw water pumping and transmission

A Raw water pump station, housing vertical tubular casing pumps, will be constructed
within the Intake site, to supply the existing Walker’'s Ferry WTW and the expansion works
designed for the 2040 demands. The pump station comprises a wet well, fed from the
Sedimentation tanks, on top of which will be the pump house containing the drive motors
and the electrical distribution and control panels.

An economic and technical analysis of the pumping and pipeline options has indicated that
a single transmission main, designed for the 2040 peak daily demands, is more economical
and technically appropriate than a staged development of 2 pipelines. The pumping plant
has been designed for the 2040 flows and will be installed in stages, first for the 2025
flows, and then additional pumps will be provided in second phase project to increase the
outputs to the 2040 requirements.

A DN1600 welded steel transmission main, designed for the 2040 flows, will convey the
abstracted raw water to the head of the Walker’'s Ferry WTW. The pipeline is located to
avoid excessive disruption of the residents along the route and will be buried below ground
with a minimum cover of 1.5m to the pipe soffit.

A gravity-fed potable water supply for the intake will be carried from the Walker’s Ferry
WTW in a DN90 pipeline providing supplies for the inhabitants adjacent to the intake and
along the pipeline route.

15



Part I: Scope of EPC

3.4.3 Water treatment works expansion

The capacity of the Walker’'s Ferry WTW will be expanded to meet the forecast additional
demands; which is ultimately 134 MLD. The new works will employ similar treatment
methods to those used at present; chemically-assisted flocculation/clarification in sludge
blanket clarifiers, filtration in single-media rapid gravity filters and disinfection using
gaseous chlorine. These processes have proved their reliability and robustness over the
past and are generic and not specific to any particular treatment contractor.

The new works will operate in parallel with the existing works but independently of each
other. Both works will be cross-connected, upstream at the Intake and downstream by
connecting the outlets from the Clear water tanks. The Raw water will enter a Flow Division
chamber which will divide the flows proportionally to each treatment stream.

Clear water tanks, with a capacity of 30 ML for the 2040 requirement and 15 ML
constructed for 1st Stage, will be required to provide a hydraulic balance between inflows
and outflows. The Clear water tanks will provide ample time to function as chlorine contact
tanks, and are baffled to avoid short-circuiting.

A Sludge treatment system will be provided for the new works, comprising balancing,
chemically-assisted thickening and drying on external drying beds to reduce the pollution
load from discharging the sludge back into the river.

3.4.4 Clear water pumping & transmission

The Clear water pumps at Walker’s Ferry WTW are designed to transmit the output from
the expanded WTW to the Ndirande and Nyambadwe terminal reservoirs pumping for 18
hours per day. The reduced pumping period will allow BWB to obtain the concessionary
tariffs offered by ESCOM to large consumers who close their major plant during the daily
peak demand period (between 07:00h and 12:00h as well as 17:00h and 20:00h).

The pumps are horizontal multi-stage centrifugal pumps, housed in a new Clear water
pump station and supplied from the new Clear water tank. The pumping plant has been
designed for the 2040 flows and will be installed in stages, first for the 1st Stage flows, and
then additional pumps will be provided to increase the outputs to the 2040 requirements.

An economic and technical analysis of the pumping and pipeline options has confirmed
that a single transmission main, designed for the 2040 peak daily demands, is more
economical and technically appropriate than a staged development of 2 pipelines. The
treated water will thus be conveyed in a DN1200 steel transmission main, connecting
Walker’s Ferry WTW to the existing facility at Chileka.

The villages and public institutions along the route of the new main between Walker’s Ferry
WTW and Chileka will be provided with potable water conveyed from Chileka by a gravity
pipeline, extending almost 25 km long and ranging in size from DN250 down to DN63.
Elevated storage in bolted steel tanks on tank-stands will feed public standpipes at each
location.

The capacity at Chileka will be augmented by the construction of a new 4.5 ML storage
tank, which will serve a new Clear water pump station. Horizontal multi-stage centrifugal
pumps, similar to those at the Walker’'s Ferry PS, will transfer water from Chileka to
Nyambadwe and Ndirande reservoirs along a DN1200 steel transmission main. An
economic and technical analysis of the pumping and pipeline options has also confirmed
that for this main a single transmission main, designed for the 2040 peak daily demands,
is more economical and technically appropriate than a staged development of 2 pipelines.

Horizontal multi-stage centrifugal pumps will also supply the new reservoir at Chilomoni
through a DN300 steel transmission main. This has been designed for the second phase of
the project.

16



Part I: Scope of EPC

3.4.5 Road works

Access to the Raw water transmission main for operational and maintenance requirements
will be provided by a 3.5m wide road with a wearing course gravel surfacing. Minor water
courses traversed by the route will be culverted under the road, a 30 m span bridge will
be constructed across the Lirangwe river. This road will also serve as the access between
Walker’'s Ferry WTW and the new Intake.

The existing public tertiary and unclassified roads, which run adjacent to the transmission
mains between Walker’s Ferry and Chileka, will be rehabilitated to the standard agreed
with the Roads Authority of Malawi. This road provides the only access for BWB for
operating and maintaining the existing and new transmission mains and must be
accessible at all time for any emergency interventions on those pipelines. The
rehabilitation works comprise re-gravelling, construction of concrete carriageway across
exposed rock, repair of existing piped culverts and side drains and provision of new
drainage facilities where necessary.

3.4.6 Site Location and other data for Blantyre Water Board Project

Blantyre city, the commercial capital of Malawi, receives over 90% of its potable water
supplies from the Shire river, from an abstraction point located about 45km north-west of
the city at Walker’s Ferry. The existing facility operated by the Blantyre Water Board
(BWB), comprises an intake, raw water pumping, 100 MLD water treatment works,
pumping to Chileka (about 28km) and pumping from Chileka to the service reservoirs
(about 15km). The intake on the Shire river, at 390 mAMSL, is substantially lower than the
city, which has a general elevation of around 1,150 mAMSL, and consequently the clear
water pumping is done in 2 stages; firstly, from Walker’s Ferry to Chileka, and secondly
from Chileka to the principal service reservoirs at Ndirande and Nyambadwe. The works
was originally constructed in the late 1960s and has undergone expansion and extensive
refurbishment since then. However, it cannot meet the growing demand for water in